REF.
STEERING PG
FRONT AXLE ASSY

i NOTE: ALWAYS USE CRIGINAL EQUIPMEST

A, UMNLIBE B
PARTS. Use of serviceireplzcement pans orar s, WERD #RE INTERCH . 0 ARLE ,
| Onginal equipment parts may void your warranty WITH OPPOSITE -.uF 3258730 |
4




E3560-520

KEY#

DO JDU D W N —

PARTR

313001-853
313002-883
313541853
56030
§5273
300440
1408
308207
300008
180138
2483
1489
180079
1468
300835
124824
271190
45762
35497
955346
309447-860
995346
57159
8482
120394
120393
1498
53446
138538
45174
312308
300314
120382
1502
314537-860
56304
325401
274672
120393
1502
302333
57796
36148
1408
311094
48900
120392
1502
314948
311465
330510
3014143
456378
333535
332212
332213
332214
327627
3268195

CHASSIS & HOOD ASSEMBLY

DESCRIPTION

BHAACKET GRILLE SUPPORT (M

BRACKET GRILLE AH . C

BRACKET. FAONT AXLE . . .

SCREW, 5/16-18X 75WDFLLK .
NUT. 716-18 HXWOFLLK .

GUIOE, BELT, RIDER .

NUT. §/46.18 REGHEXCTRLK ...

BOLT. 625X2.18 HHSH 1/2.13
NUT. 1/2-13 HEXJAM CTRLK
SCREW. 3/B- 16X3.00 HHC

WASHER 3910X ! 250X.07 BELLVIL

NUT, 38.16 REGHXCTALK . .
SCAEW. 5/16-18X1 00 KHT . ..
NUT, 8/16.18 REGKEXCTRLK . .
GUIDE BELT SHORT 15 WHEEL
NUT §/16-18 HEXJAM .

NUT, 3/8-16 HEXKEPS

RIVET POP 187DIAX ASdLG sT.

SCAEW, 5/16-18X .50 WAHHTAP

SCREW, 1/4.20X 50 WAMHTAP . . . . ..

DASH STEEL .. ...,

SCREW, 1/4-20X SOWAHHTAP )
LATCH. B4AWOX 047 ASSY HCQD .
BOLY, 375X 1566 WHSH 5/18.18 . |
WASHER, FLAT 408X 81X.06S... .
WASKER, FLAT 344X 59X 065 .
NUT, 8/16.18 REGHEXCTRLK .

PIN, §/18-18 MOOD LATCH ., .
WASHER, REGINTLK 320X mx 0’
NUT. 5/16-18 HEXWOFLLX WriZ
BAFFLE CONSCLE SOUND .
SCREW, 1/4.20X 8BWAFHTAP

WASHER, FLAT 281X 63X.085 ..

NUT, 1/4.20 RECHEXCTALK .
HOOD .. .

EQGING (78 A‘MSQ) WIDE BLK
GRILLE ..

SCREW, 1/4-20X ESWAHHC

WASHER, FLAT 344X goX0ss ... . . .

NUT, 1/4-20 REGHEXCTRLK . . .
LENS, SMOKED W/TAB NO LOGO

SCREW, 26 X 50 PLASTITE/HILG v

BOLY, 375X 500 HHSH 5/16-18 .
NUT, §/16-18 REGHEXCTALK

LANYARD HOOD 11 750G H15 VANG . ... . ..

SCREW. 1/4.20X1 00 WAMMC |
WASHER FLAT 281X 63X 065
NUT. 1/4.20 REGHEXCTRLK
FOILLENS REFLECTOR |
COVER, STEERING SHAFT , .
STEERING WHEEL .. . .
SPACEQ. STEERING SHAFT
PiN. SPRING 25001AX2.00LG HVPL
PARTS MANUAL ... .
ENGLISH OFERATOR'S MANJAL
FRENCH QPERATOR S MANUAL |
CERMAN ORERATOR'S MANLIAL
GRASS CATCHER MANUAL |
AlR ASSIST MANUAL

SN RN ARNN RN = = AW = RN AR = o = o D e

PO S N SO S S IR G A N I Y

ary

o

7S5 In




£3560-.520

REPAIR PARTS

NOTE: AL waYs USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS Use of sefvice/replacement pans oiher (han ITEMS ARE INTERCHANGEABLE
original equipment parts miay void your warranty, WITH OPPOSITE SIDE

3258508 |




E3560-520 __CHASSIS & HOOD ASSEMBLY

KEY# PARTx DESCRIPTION Qry
35 326577660 FRAME .. . A
£6 310008 Q0T PAD. LH 22.121.G 2
§7 310006 FOOT PAC, Al 22 12LG. . B
§8 308235 FASTENER RATCHET BLAGK 2
59 3096567860 CONSOLE .. R S
£0 50367-853 PLATE, SEAT - L e |
St 310660-853 BRACKET, SEAT SUFFOHT . et s .2
62 20507 BOLT, 437X 156 HHSH 5/16-18 2
€3 1488 NUT. 5/16-18 REGHEXC TR(K L w2
84 48301 SCREW, 5/16-18X 63WAMMC . ... .4
68 1498 NUT 5/16-18 REGHEXCTRALK .. .. .4
66 57153 SPRING SEAT 2.63LG 1 460D BLK .2
87 1341 CLAMP SPRG f (710 , . .2
69 44811 SCREW, 1/4-20X 75 WAKHTAR . .~ 2
69 56907 COVER SEAT SPARING 1.510X1 0LG . . ... 2
70 A FENDERASSY. . ... PPN A
70.1 332187-860 FENDER ... ... wal
70-2 9239 CLEWS Lo
70-3 438455 SCREW, 5/16«16)( SSFHPNMA L
704 301551 WASHER..44410X1.50DX 08 CU . ot
70-5 120372 NUT, §/16-185Q. . .. 1
78 995346 SCREW. 1/4-20X .50 WAHHTAP . ot
77 126354 BOLT, 5/16-18X1.00 CARRALN . .2
79 55273 NUT. 5/16.18 MXWDFLLK.... . 2
80 S5023 TARIM, 77.5" BLACK NARROW . LTS
81 304316 SEAT MICHIGAN W/SW HOLE . ... .
82 120303 WASHER, FLAT 344X B9X065. ... .. ... .4
83 120638 WASHER, HVSPTLK 328X 60X09..... .. . .4
84 180077 SCREW, §/16-18X 7SHHC . ... . .0

* ORDER INDIVIDUAL PARTS




E3560-520 _REPAIR PARTS

REE.

CHASSIS & HOOD PG
(STEERING WHERL

& MARDWARE)

REF,
CHASSIS & HOOD PG.
(OASHY

REF,
CHASSIS & HOGD RG.
(MAIN FRAME)

CHASSIS & HOOD PG,

T

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ihan ITEMS ARE INTERCHANGEABLE
onginal equipment parts may void your warranty. WITH OPPOSITE SIDE 315136t




E3560-520

3z2-1
32-3

Py
e/

37
38
39

PART#

A

310170-853
§3373
52407
302926
315886
36625
304580
180128
120382
120377
53289
$2406
180177
22265
1500
311100
58291
124825
§7158
21278
46692
986416
120382
120349
58243
£8244
58274
301410
301398
21682
36625
30z828
24167
30829
314418
20830
642
38625
40384

DESCRIPTION

ASSY, AXLE FRONT e .
AXLE FRONT . e
AXLE COVER ... .

SPINDLE BEARING

ASSY SPINOLE RH . ...

ASSY SPINDLE LH

RING, RETEX 57X 05TRUS133-75 o

TIE ROO ASSY 19 81LGC W-SECTION ..
SCREW, 3/8-16X1.75 HNC .

WASKER, REGSPTLK393XGB!\0
NUT, 3/8-18 REGHX ., -
SECTOR, STEER]NG

BRNG FL ECC 5101DX SSBOOX 56
SCREW, 1/2-13X1.80 HHC .

WASHER, FLAT §15X1.38X HQ .
NUT, 12-13 REGHCTRLK U
KIT 360146 DRAGLINK .
STEERING LINX., .. ..
NUT, QBZAREGHEXJAM

BALLJOINT 3/B THD sucm’ steo. L
BALL JOINT ¥8 THD LONG STUD ... .

NUT, /8-24 WDFLHLKWHIZ . .
WASHER FLAT 391X1.00X.125.

STEERING ASSEMBLY

WASHER, REGSPTLK. 393X.68X 10

NUT. 3/8-24 REGHEX .. |
SHAFT STEERING.. ... .

PINION. STEERING .. . o
PIN.OOWEL 2500 0D~175LG PL ...
BANG. FL  7521DX* 08100X 24 .

WASHER. FORMED! 135X1.63X .12

WASHER. FLAT .766%1 25X 042PL . ...

RING, RETEX S7X.05TRUS5133-75
TIRE & RIM. PU 15X6.0X6 .........
VALVE STEM

RIM, WHEEL

BEARING, FL

TIRE, 15X6XE

WASHER. FLAT 735X4.31X.07% .,
RING, RETEX 57X 05TRU5133.75
HUB CAP 150010 X 7/8LG . .......

e h e e e AR AORS A PO e DA

I
P,

[P R]

~

IR




£E3560-520 REPAIR PARTS
M—-——-

REF.
CHASSIS A HOOD PG,
(FENDER)

QEF. [
ELECTRICAL PO

REF,
CRASSTS & HOOD PG
{MAIN FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNU

PARTS. Use of service/replacement parts othe: than ITEMS AR%?NTE%E&?&?EABLE

original equipment paris may void your warranty. WITH OPPOSITE SIDE 3268150




E3560-520

KEYS PART#
' 320075-853
2 180079
3 120393
4 1498

S 304791
[ 50148
? 8260

] 318341
] 35498
10 1288
11 45308
12 58336
13 1502
14 300698-853
19 180020
16 1502
17 301803
18 120613
19 35498
N0 57444
21 300158-853
22 300169-853
23 160079
24 $8247
25 1498
26 417088
27 8260
28 58248853
28 57072
30 1498
N J13926
32 180077
bk ] 1498
38 180077
39 1498
40 301238
41 180077
42 1498
43 322292-853
44 3Qq1 71
45 886418
46 44108
47 301239
48 300171
49 44108
50 8435

31 138479
52 35287
53 303027
54 §8325
55 58228
56 58329
87 9149
) 48306
59 58336
&0 1502
61 314177
62 300310
63 300311
64 120375
65 48306
[13) 300317
67 8260
68 94035
&g 120372
7Q 39522
71 121222
72 300335
73 300340
74 55514

MOWER SUSPENSION ASSEMBLY

OESCRIPTION

BRACKET CLUTCH ENGAGE LEVER .
SCREW, 3/16-18X1 00 HHC e
WASHER, FLAT 344X 69X 065 .

NUT, §/16-18 REGHEXCTALK .

ASSY, CLUTCH LEVER

BANG FL 50310X .6300X 50...

PIN. HAIR 091 DIAX1 86LG ..

BRKY, SWITCH ENGAGE .

SCREW. §/16-18X .75 WAHHTAP .

BRKT, CABLE RETAIN .
PULLEY .POWDER METAL ..
BOLT, 375X 375 HHSH 1/4-20
NUT, 14-20 REGHEXCTRLK . ..
BRACKET FRAME CABLE.. .
SCREW. 1/4-20X .75 HHWC ..,
NUT, 1/4-20 AEGHEXCTRLK ..
ASSY,LABLE, BLADE ENGAGE ...
NUT 1/4.28 HUAM .. .

SCREW, 5/16.18X .75 WAHMTAP
TIE, CABLE BLACK NYLON 562t
LIFT ASSY.

UFT ASSY, RH

SCREW, 5/16-18X1.60 HHE

NUY. ADJUST .. e
NUT. 51618 REGHEXCTRLK
WASHER, FLAT 531X1.06X 063,
PIN, HAIR 081 DIAX1.66LG ..

BRACKET, REAR HANG SUSP ff S

BOLT. 5/18-16X .63 CARRLN .

NUT, 5/16-18 REGHEXCTALK ... S
SCREW, 5/16-18X 75 HAC . . . . . =~

NUT, §16-18 REGHEXCTRLK .
SCREW, 5/16-18X TSHHG
NUT. 5/16-18 QEGHEXCTRLK
QUADRANT HEIGHT ADJUST ...

SCREW. S/16.18X 7sWmC .

NUT, 5/16-18 REGHE XCTRLK ...
HANDLE LIFY SHORT
BOLT. 500X 270 HWSH 5/16- 18
WASHER, FLAT 506X 75X.024

NUT. 816 18 HWDFLCTRLK ..., o

PAWL, SQUARE ... .. ..

BQLT. 500% 270 HHSH 5/16 ts B
NUT, 516-18 KWOFLCTALK .. ..
POINTER, HEIGHT ADJ.
WASHER. EXLK .195X.41X. 03
SCAEW. #8-22X .38 PHWATM’
ROD,ACTUATOR. SHORT .
SPRING, HE%GHTAOJUST

KNOB. HEIGHT ADJ PUSH BUTTON 7 "
75000W/HOLEBLACK T

GAP
BAKT, CABLE AETAIN .
PULLEY, POWOER METAL .
BOLT 375X .375 HHSH 1/4-20
NUT, 1/4-20 REGHEXCTRLK .
CABLE (LIFT 2202 F.5 20X8.5 .
PIN CLEVIS 310014+ 475LG

RING. RET £ 31x25m.:x5133:i: P

NUT, 1/4-20 REGHEX .
PULLEY, POWDER METAL ...
PIN. CLEVIS 375DIA X 81 LG .

PIN, HAIR 081 DIAX 1 66LG . .

CLEV!S LIFY CABLE .

NUT, 1/4-20 REGSG ..

PIN CLEVIS 312X 812
PIN. COTTER 080 DIAX 7SLG
LIFT COVER ., .
SCREW. 210 X 75 HHPLAST
KNOB, ROUND 1.50 DIA

..‘;.'._..i\,}q'___.‘."_.‘..;'_.__.l.;\,uy\,'_.

Qry

1




Ral.
CHASSIS &

~ Englne Pg.
Shaave

53 RALF.

TIRE THEAD PO

NOTE: ALWAYS USE ORIGINAL EQUIPM ENT ALL UNNUMBERED

PARTS. Use of service/replacement pans otrer than ITEMS ARE INTERCHANGEABLE

original equipment parts may void your warranty. WITH OPPQSITE SiDE 3282610

12




E3560-520

MOTION DRIVE ASSEMBLY

KEY#8 PARTX DESCHIPTION aTy
1 0 TRANSAXLE FOOTE 4360.5. o
2 302745 PULLEY, 66 QD VAL T/A ... N
3 50795 KEY, HI-PROBOE  ?501AX 187W0 . LA
4 22083 RING, RETEX 5BX.038TRUS100.62 1
3 314120 BELT, V4L B7 254WS |F .. e R
6 180113 SCREW /16-18X3 00 MKC GRS 7 .8
7 120383 WASHER. FLAT 344X 35X.065 2 .8
8 1498 NUT, 1616 RECHEXCTRLK 2 . .. .. . .4
3 323733 BRAKT, STABILIZER BLKPHOSISS ...
10 50047 SCREW. 3/B-16X1.25 WAHHTAPBLKF = ot
1 15488 SCREW, 5/16:18X .75 WAKKTAP 2. . . . 1
1 120638 WASKHER, HVSPTLK 328X.60X.06 2 oA
13 180079 SCAEW, 5/16-18X100 HHC GRS2Z .. . . .. .3
h 120383 WASHER, FIAT 3d4X 69X0852 ... ... . .. !
15 1498 NUT, ¥18-18 REGHEXCTRLK 2 ... ... ... ... 1
16 57259 GUIDE. BELT &16-18THD . T
17 138538 WASHER, REGINTLK 320X61X. 032 .. DR |
18 1498 NUT §/116- 18 RECNEXCTRALY 2. ... .. ... ...t
19 57480 BRKT . SHIFT PR20-8/ HTTRO55. .. . .. 1
20 57157 WASHER, 750X 250 SP-TRANSAXLE ... 2
21 56255 SCREW. 1/4.28% .75 NY_ HHCGRE Z.. A
22 302743 LEVER SHIFT FOOT 4360-588 LF 2., o
23 137185 PIN COTTER 125 DIAX1.00LG 2..... e d
25 55514 KNOB ROUND 1500iA BLACK.. .. ... ... . .1
25 321514 SPRING, DRAG LINK BIAS o
27 304018 GUIQE. BELT A K, '
20 1498 NUT, 5/1é-18 REGHEXCTHLK Z 1
29 325942 PEDAL ASSY BRAKE/GLUTCH LF . .
0 319675 PIN CLEVIS 5000X4.83.G 2 ., ot
3t 57847 SPRING, BRAKE PEDAL 1
32 2968 WASHER. FLAT 504X 75X0§92 . ...3
33 56180 PIN, HAIR 031 DIAX1.62LG Z. ... .. IR |
k] 48160 PAU. CLUTCH BRAKE W/PRINTING .. ... Y
35 320361-853 ARM IDLER TRACTION SOG LF . L1
36 329989 BOLT, 625X 135 HNSM 5/16-18Z .. 1
27 45802 WASHER, FLAT 333X 87X. 1192 . . 1
38 1498 NUT, 5/18-1B REGHEXCTALK 2. . .. . 1
39 3659 RETAINER BELT . il
4c 38374 PULLEY, IDLER V4L 3.06X 62 . o1
41 45892 BOLT 2/8-16X1.50 GARRSN GR2 2 . .  al
a2 1499 NUT, /8-16 REGHXCTALY  Z..is el
43 57204 ROD, CLUTCH 3.82" B . ...
a4 325937 SPRING.BRAKE 28 80 930 4360 [POTOU TP |
45 3261 BOLT, 495X 31 HHSHS/M6-18.... .o o
46 1498 NUT, 5/16-18 REGHEXCTRLK 2 . . ot
a7 330505 SPRING, CLUTCK 113X 750%X8.75.... ... . ... 1
48 57166 TIRE & RIM 20XB 00-8 WHITE . ... . .. S 2
48.4 24167 VALVE STEM

46-2 871865 RAIM. WHEEL

52 87478 SPACER SLEV 75 X1 25%X1.32 2
53 52828 KEY, SQUARE 187S0X2 2518 . .2
54 642 WASHER FLAT 755X1.31X.0752 .. . ... .. 4
L3 42815 WASHER FLAT 755X1.83X.07 2 R 2
56 36625 RING RETEX 57X.05TRUS13-75 ... e
57 40394 HUBCAP 1500D X 7/BLG . .. .. . . .2
58 - SEE TIRE TREAD PAGE

¢ CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS AND SERVICE

L

13



£3560-520

: Y
. e Xt
’ ‘6 .

s .
Sa it Aan s
PR R TR

/ SN

REF.

CHASSIS & HOOU PG
MANFRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement pans other than
original equipment pans may void your warranly,

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEASBLE

14

WITH OPPOSITE SIDE

3261870

—_—




KEYS® PART#

ENGINE
50947
136409
305367
46708
$4767
54980
326028
120383
433146
314989
48050
50118
47348
46704
57444
321273
320553
271166
50607
328547

— - e ®
8GaI5niasn3ee~Novaana

n
=

ENGINE & CONTROL ASSEMBLY

£E3560.-520
f-lllllIllllIl-ln-u-.l|l.....|.-IlllllllllllllllllllllIllllIllIllllllIllllllllll-lllnlulllllln----nlllnlnlll

DESCRIPTION

1242&H°es«COUALSEEENQNEMANUAU. .

SCAEW, 3/8-16X1.26 WAMHTARBLKF
WASHER. ExiK 3@4x60X0a . . ..
MUFFLER.LO TONE NELSON . s
GASKET MUFFLES .,

SHIELD HEAT FOR ROUND MUFFLER "7

SCREW, 5/16.18X3.50 Hme
PULLEY.ENG 30D X 4.0LG X 5.00

WASHER REGSPTLK 450X 78X 12 .

SCREW. 7/16-20X4 25 HHC BLKPH
TANK FUEL { QAL CLEAR ... .
SCREW, t/4:10X 75PHPNTAP e,
TU&NG,ESXﬁOXBULKGASLWE e e
CLAMPR EUEL LINE RED.........

CAP, GAS 1-12.7 THD BLK ...
UE.CAGLEELACKNVLONSE?L e e
CONTROL, THROTTLE 12-12.5mP . B
SCREW, 10-24X E3PHPNMA CRSS.. .. .. ...
NUT,!1324HEXKEPS‘” aaaN s ans x e aures
KNOB.ROUNOTHROTTLEANUW

OIL ORAIN VALVE ASSEMBLY . = 7

PO N

P I N T T

15

3

P
F4




NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS, Use of service/replacement pans other than
ofiginal equipment parts may void your warranty

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

331147C

16




KEYS PARTH
1 326103
2 3264080853
3 180077
4 1498
5 180077
& 1498
? 317017
8 120383
2] 322320-853
10 180077
11 1498
12 313929
13 180077
14 1498
18 310667
16 180077
1?7 1496
18 J326893.853
19 30823
20 180077
21 120303
22 44108
23 320576-853
2341 322116-853
232 41601
233 306873
24 304420
25 996307
26 o364 16
7 326249-853
28 180077
29 1498
30 321928

3g0-2 304118.853
306972

3t 180077

3z 120393

33 1498

34 315396

35 1502

38 35419

37 1496

ae 56424-853
38-1 56425

38-2 49562

38-3 50816

38-4 55847

385 48882

38-6 508182

38-7 §1445
38-8 313898
3.0 563565
a8.10 1282

39 35498

40 300348

41 31B445.853
42 180077

43 3281885.853
44 1498

ES §8305-853
45 58247

47 180079

48 1498

49 317041

50 180077

&1 1498

52 322454.853
53 314282.852
84 180077

55 12685

56 1498

57 309070

58 2483

58 3PS73

60 45171

PRE-PAINTED DECK ASSEMBLY

DESCRIPTION

40" DECK KIT

TOE GUARD - MULCHER .. .
SCREW, 5/16-1BX .75 HHC
NUT, 5/16-18 REGHEXCTRLK . .
SCREW. 5/15.16X 75 WHC .
NUT, 5/16-18 REGHEXCTRLK ..., . ...
BRACKET CHUTE MOUNT BLACK . ...
WASHMER. FLAT 344X 69x.088 .. .. . . . """
LEVER ASSY (SKORTY ... . . ..

SCREW. S5MB-18X 75 KMWC
NUT 5/16-18 REGHEXCTRLK ..
UFT BAKT REAR RM BLK B53 .
SCREW, 5/16.18X 78 WHC .. .
NUT 5/16-18 REGMEXCTRLK . = . .
BRACKET DECK LIFTREAR LHBLK .. .
SCAEW. 8/16-18X 75 HWRC . .. . . " o
NUT, 5/16.18 REGHEXCTRLK ., .
BRACE IDLER SUPPQRT 40° 43" . .
SCREW, 1/4.20X1.25 HHWATAP . ..
SCREW, 5/16.48X 75 HMHC . e
WASHER FLAT 344X 60X 065 . L
NUT SNG-1BHWOFLCTARLK.... .. . . . . .
{OLER ARM ASSEMBLY ..., R .
ARMIDLER 40/43"DECK T T
RIVET, QVSET 18701AX 50LG ST .
BRAKE PAD - HARD - 232aF .
BOLT, S00X216 WWSW ... ...~ '~
WASHER, FLAT 391Xt 00X 208 . .. s e
WASHER, FLAT 3ei1X1,00x.125 . . .
BRACKET EXTENSIONIOLER ..~ 7
SCREW, 6/16-18X 75 MHG .. |
NUT. 5/16-18 REGHEXCTRLK . ..
BLADE BRAKE ASSY, ..
RIVET, TRSE™ 185DIAX 411G 9T
BRAKEARM, . ... .. . .
BRAKE PAD - MARD - 232AF .,
SCREW, 5/16-18X 76 MHC .
WASHER, FLAT 344X .69X.065
NUT, 5/16-18 REGHEXCTALK ..
ROD. BRAKE 40° DECK ...
NUT, 1/4.20 REGREXCTRLK
SPRING 071 X 62% 437 ... .
NUT. 5/18-18 RAEGHEXCTRLK .
QUILL ASSY, 36/39/40743 ..
SHAFT/SADDLE 38 .. . ... . .
BRNG, BALL 8203-2AR(SEALS)-CI . . . ..
QUSTSHIELG . . . . ... .. . .~
OUILL CASTING (t045),... . "

BRNG. BALL G?OS-ZAASSEALS)-Ca e

SPACER. SLEV 669X 26X3 787 . o ]
SPACER. SLEY 672X .93X 438PM ... .
PULLEY ASSY . . .
WASNER, SPECIAL QUILL
NUT 71820 WOFLLK .. . .
SCREW, §18-18X 75 WAWMTAP .
SCREW, 5/16.18X1.38 WAHHTAP .. B
BRACKET,40 LF RRONT DECK ..., "
SCREW, 5/16-18X 7S HHC . ...
PLATE-MOUNTING . I,
NUT, 518-18 REGHEXCTRLK 7
BRACKET.LINK DECK FRONT ... "
NUT ADywsT . T
SCREW. 5/16-18X(1.00 MwC 11"
NUT 51618 REGNEXCTRLX | . .
BRKT CAGE WHEEL LM BLACK . .
SCREW, 6/18-18X 7SHHG ... . .
NUT, &16.18 REGHEXCTRLK ...~~~
BRACKET.GAGE WHEEL RMW ERNT | =~ "'~
BRACKET STABILIZEA . . . .

SCREW, 6/16-18X 75 HRC . .
SCREW, 5/16-18X1 SOWKCEY,
NUT, 5/15.18 AEGHEXCTRLK .
BLADE 20.32 HIGH-LIFT 853 Cete O
WASHER 3910X1 250X 07 BELLVIL .. . R
SCREW, 3/8-24X1.00 NYLHHC
NUT. 3/8.18 HWOFL WHIZ.LDCK |,

o
3

MRS = AR A S RIAD I < fy o e e e

N e o iy

-

AT ot e ) e B PO B e B e ey e




E3560-520 REPAIR PARTS

5]
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
Lorlgmal equipment parts may vold your warranty WITH OPPOSITE SIDE 3311458




£3560-520 FINAL DECK ASSEMBLY

KEY# PART# DESCRIPTION (*3a}
1 . ASM 40"DECK FOR AR ASSIST .., 1
2 58308 ROD. DECK MITCH 2-PL A
3 8260 PIN. WAIR 001 DIAX1 66LG . A
a 57325 BOLT, /B-16X2 00 CARRSN .. ... ... .. . LA
5 25210 WASKER FLAT 386X1.25X 09HT, . .. ot
[ 1346 RETAINER BELT .. . .. e K|
7 310326 PULLEY. IDLER BFF 4 00 WIDE FL . . .. %
8 956307 WASHER, FLAT 351X100X208.. .. ... . o
9 120382 WASHER. REGSPTLK 393X68X.10 ... . .. ot
10 120377 NUT 8.6 REGHX .. e, .t
11 300473 SPRING, TENSION 7.82(G+17UBIN A
12 319005 BELT VSLBI00DECK 40 LF A
13 328257 GUARD BELT LM PLASTIC . .. S
14 180075 SCREW, 5/16-18X 63 HHC .. .3
15 120383 WASHER FLAT 344X 69X 065 . .3
16 1438 NYT. 51618 REGMEXCTRLK . . e 3
17 42348 GRIP-LEVER GRASS COLLECTOR . .. .. ... 1
18 302611 QAUCE WHEEL EURO & 00QDX1 30WD ... .. 2
19 23783 BOLT. SO0X1.390 MMSK 2/8.16 .2
20 1499 NUT_ 3/8-16 REGHXCTRLK ... 2
21 304422 CMUTE OEFLECTOR 40 42°843 . . "%
22 314875 SPRING, TORSION CHUTE DEFLECTOR JRRTTEUR |
23 304424 ROOD £IVOT DECK 3120x7 25 . [T 1
24 3535 NUT. PUSH ON CAP 31200 PR |

“ QHOER INDIVIDUAL PARTS.

-
o



E3560-520 REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/repiacemenl pans other than

ALL UNNUMBERED
- ITEMS ARE INTERCHANGEABLE
orginal equipment pars may void your warranty

WITH OPPOSITE SiDE 325502C J

20



£3560-520

KEYVS PART#
1 320065
2 41482
a 303064
& 52572
5 57444
[ 41482
7 327355
8 327352
-] 327350
10 300123
1 3003
12 320082
13 57444
14 57476
18 57220
16 53716
17 167745
18 1502
19 271172
20 138485
21 120368
22 57444
23 55511
24 271184
25 57547
26 160505
7 302257
28 S7551
29 §7552
aq 325232
31 180020
32 FEaRNY
4 A

ELECTRICAL ASSEMBLY

DESCRIPTION aty

HARNESS 12.12.5BS Hid WRAP LF .
PRESSCLIP 1380LC 25510 ... . ... ... ...
ASSY LIGHT WIRE-t/d4 TURN

BULB. WEADLAMP . .

TIE. CABLE BLAGK NYLON 5 621

PRESS CLIP 1.380LG 255D s

SWITCH-IGN (AFTER FIRE) 2 POSN e
NUT. 8/8.8ACME OELTAFORBQOT ... ... ...
KEY.JGNITION GENERIC DELTA .

AMMETER .

LIGHT SWITCH ON/GEE PANEL MNT ...
SWITCH DOUBLE POLE NO/NC GRAY . .
TIE. CABLE BLACK NYLONS&2L .. .. . ...
SWITCH SCRMNT DP NC NOBLK ...
SCREW ¥12 X .50 PHPNHTAP BLK ...
SOLENOID ..................

SCREW, 1714-20X .75 ﬂKSEMMA
NUT. 1/4-20 BEGREXCTRLK .........
NUT, 1/4-20 REGHEXKEPS .. .
WASHER. Exan20x51x0°_.
NUT 6/16-24 REGHEX ..
TIE. CABLE BLACK NYLON 5 62L
WIRE, GROUND. 128" R
NUT. S/16-18 HEXKEPS
SWITCH SEAT .

SCAEW, 1/4-20X J8PHPNHMA |
BATTERY. eV ..
RQD. BAWERV
ROD. BATTERY, TOP
NUT WING 1/4.20 NYLON
SCREW, 1/4-20X .75 HHC . . e
NUT. 174.20 REGHEXKEPS
BATTERY ACID PACK 80 07

L L L N L M OR - -

* CAN BE PURCHASED LOCALLY

SCHEMATIC WIRING

}’I,“l,;_ BLARK S _“" &—;‘n

o fo Yo 23z [
R ()

o |, oo
i RAE

[(

i

NC

h——-—
“‘k DX WO
l“, oo

KMTDN SYTOH X%720

POSMION }G [MiL {B]S
OFF e
ON e
L_START 1
3200865

21




NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of sarvice/replacement paris other than
criginal equipment parts may void your warranty

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE 333240A

22



KEYe® BPARTy
! 321765
e 307383
3 €9524
] 69525
§ 301104
7 332389
8 402214
9 402142
10 305770
1" 88902
12 310883
13 68003
14 £8835
15 £5836
17 320714
18 320713
19 402184
20 314462
2t 314483

DESCRIPTION
DECAL DASHPTOMLIGHT SW EXP .

OECALINSTR, CONSOLE TOP ENGL ..
OECAL.?NSTRUCT CONSOLE TOP GEN o

OECAL INSTAUCT CONSOLE TOP £R

OECAL, CONSOLE TOP SHIFT8.5p .

DECAL CERTDE CONFORMITE 1684 . .
DECAL MEIGHT ABWIST
NAMEPLATE TURFMASTER WWT/BLK .
OECAL,CAUTION TRIANGLE EUROPE

DECAL WARNING FRENCH/GERMAN .

DECAL. DANGER ENGLISK . ..

OECAL BRAKE/GLUTCHISO . 777 e
PAD. FOAMmOQD TOR . " "

PAD, FOAM HOOD SIDE ... .

DECAL HOODSIDE Rw " o

DECAL. HOODSIDE LH,...... . .
NAMEPLATE 12540 Siaik ...
OECAL, CONSOLE RN LARGE FRAME ...
DECAL. CONSOLE LH LARGE FRAME

il R N N TS S D

DECAL ASSEMBLY

ary.




£E3560-520

TiRE SiCE

11 X400-5
13X500-6
15X6.00-6

16X480-8
16 X650-8

18X6.50-8
18X 858C-8
18X850-8

20X 8.00-8
20X 10.00-8
20 X 10.00- 10

23X 8.50-12

TIRE TREAD PAGE

“A”

42295
41060
39630

41081
319683
41106
319685
58278
55893

53655

“B“

319679
319680

A1aINn
Jiv/ve

305035
319682
42001

317400
316701

319684
319686
318687

319690

TREAD PATT

o gy Y
L N e
e Py |

¥
2L
hee ]
@

uCu

57164

318688

nDn

313852

314539

313850

314584

313654

314370

nEn

331606

316711 DJ :

¢



